I DECLARATION OF CONFORMITY
according to ISO/IEC 17050-1 and EN 17050-1

DoC #: CR001- R2 Original/en

Manufacturer's Name: HP Inc.
Manufacturer's Address: 1501 Page Mill Road, Palo Alto, CA 94303-1112 USA

declare, under its sole responsibility that the product

Product Name and Model:?  HyperX Cloud Revolver S Headset
Regulatory Model Number:"? CR001
Product Options: None

conforms to the following Product Specifications and Regulations:

Safety EMC

IEC 62368-1:2014 EN 55032:2015+A11:2020 Class B
IEC 62368-1:2018 EN 55035:2017+A11:2020

EN 62368-1:2014 +A11:2017 FCC CFR 47 Part 15

EN IEC 62368-1:2020 +A11:2020 ICES-003, Issue 7

EN 62479:2010

RoHS
EN IEC 63000:2018

The product herewith complies with the requirements of the Low Voltage Directive 2014/35/EU, the EMC
Directive 2014/30/EU, the RoHS Directive 2011/65/EU and carries the {L£-marking accordingly.

US ONLY: This device complies with part 15 of the FCC Rules. Operation is subject to the following two
conditions:

(1) This device may not cause harmful interference, and (2) this device must accept any interference
received, including interference that may cause undesired operation.

Additional Information:

1) This product is assigned a Regulatory Model Number which stays with the regulatory aspects of the
design. The Regulatory Model Number is the main product identifier in the regulatory documentation and
test reports, this number should not be confused with the marketing name or the product numbers.

2) This product was tested in a typical HP environment.
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Palo Alto, CA
26-05-2022 Ha Do, Manager
HyperX Product Compliance

Local contact for regulatory topics only:
EU: HP Deutschland GmbH, HP HQ-TRE, 71025 Boeblingen, Germany
u.s.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501
http://www.hp.eu/certificates



http://www.hp.eu/certificates

/ KONFORMITATSERKLARUNG
nach 1SO / IEC 17050-1 und EN 17050-1

DoC #: CR001-R2Ubersetzung/de
Herstellername: HP Inc.
Adresse des Herstellers: 1501 Page Mill Road, Palo Alto, CA 94303-1112 USA
erklart, dass das Produkt

Produktname und Modell:?  HyperX Cloud Revolver S Headset
Regulatorische Model Nummer:" CRO001

Produktoptionen: Keine Optionen

entspricht den folgenden Produktspezifikationen und Vorschriften:

Sicherheit: EMV

IEC 62368-1:2014 EN 55032:2015+A11:2020 Class B
IEC 62368-1:2018 EN 55035:2017+A11:2020

EN 62368-1:2014 +A11:2017 FCC CFR 47 Part 15

EN IEC 62368-1:2020 +A11:2020 ICES-003, Issue 7

EN 62479:2010

RoHS
EN IEC 63000:2018

Das Produkt erfullt die Anforderungen der Niederspannungsrichtlinie 2014/35/EU, der EMV-Richtlinie
2014/30/EU, die RoHS-Richtlinie 2011/65/EU und tragt das £ £-Kennzeichnung entsprechend.

NUR FUR USA: This device complies with part 15 of the FCC Rules. Operation is subject to the following

two conditions:
(1) This device may not cause harmful interference, and (2) this device must accept any interference

received, including interference that may cause undesired operation.

Zusétzliche Information:

1) Fdur die regulatorischen Aspekte zum Design wurde diesem Produkt eine Regulatorische Model Nummer
zugeordnet. Zur Produktidentifizierung in der regulatorischen Dokumentation und den Prifberichten wird
diese Regulatorische Model Nummer verwendet und sollte nicht zu Verwechslungen von
Marketingnamen oder Produktnummern fihren.

2) Dieses Produkt wurde in einer typischen HP Konfiguration getestet.

Uberprifen Sie die Unterschrift auf der urspriinglichen
Palo Alto, CA Erklarung beigefiigt

26-05-2022 Ha Do, Manager
HyperX Product Compliance

Lokale Ansprechpartner fiir Richtlinien und Bestimmungen:
EU: HP Deutschland GmbH, HP HQ-TRE, 71025 Boeblingen, Germany
U.S.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501
www.hp.eu/certificates
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/ DECLARATION DE CONFORMITE
selon la norme ISO / IEC 17050-1 et EN 17050-1

DoC #: CR001-R2Traduction/fr

Nom du fabricant: HP Inc.
Adresse du fabricant: 1501 Page Mill Road, Palo Alto, CA 94303-1112 USA
déclare que le produit
Nom du produit et le modéle:? HyperX Cloud Revolver S Headset
Numéro de modéle réglementaire:" CR001
Options du produit: Pas d'options
est conforme aux normes et réglements de produit suivantes:
Sécurité: EMC
IEC 62368-1:2014 EN 55032:2015+A11:2020 Class B
IEC 62368-1:2018 EN 55035:2017+A11:2020
EN 62368-1:2014 +A11:2017 FCC CFR 47 Part 15
EN IEC 62368-1:2020 +A11:2020 ICES-003, Issue 7

EN 62479:2010

RoHS
EN IEC 63000:2018

Ce produit est conforme aux exigences de la Directive Basse Tension 2014/35/UE, la directive CEM
2014/30/UE, la directive RoHS 2011/65/UE et porte la marque L.

SEULEMENT POUR LES ETATS-UNIS: This device complies with part 15 of the FCC Rules. Operation is
subject to the following two conditions:

(1) This device may not cause harmful interference, and (2) this device must accept any interference
received, including interference that may cause undesired operation.

Informations complémentaires:

1) A ce produit est assigné un numéro de modele réglementaire qui reste avec les aspects réglementaires
de la conception. Le numéro de modéle réglementaire est le principal identificateur de produit dans la
documentation réglementaire et les rapports d'essais, ce nombre ne doit pas étre confondu avec le nom
commercial ou les numéros de produit.

2) Ce produit a été testé dans un environnement typique HP en conjonction avec un systéme héte HP.

Palo Alto, CA vérifier la signature sur la déclaration d'origine annexé

26-05-2022 Ha Do, Manager
HyperX Product Compliance

Contact local pour les réglementations uniquement:
EU: HP Deutschland GmbH, HP HQ-TRE, 71025 Boeblingen, Germany
U.S.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501
www.hp.eu/certificates



http://www.hp.eu/certificates

I DICHIARAZIONE DI CONFORMITA'
secondo la norma ISO / IEC 17050-1 e EN 17050-1

DoC #: CR001-R2Traduzione/it
Nome del Fornitore: HP Inc.
Indirizzo del Fornitore: 1501 Page Mill Road, Palo Alto, CA 94303-1112 USA

dichiara che il prodotto

Nome del prodotto e modello:? HyperX Cloud Revolver S Headset
Numero di modello normativo:" CRO001
Opzioni del prodotto: Nessuna opzione

& conforme alle seguenti specifiche e regolamenti di prodotto:

Sicurezza EMC

IEC 62368-1:2014 EN 55032:2015+A11:2020 Class B
IEC 62368-1:2018 EN 55035:2017+A11:2020

EN 62368-1:2014 +A11:2017 FCC CFR 47 Part 15

EN IEC 62368-1:2020 +A11:2020 ICES-003, Issue 7

EN 62479:2010

RoHS
EN IEC 63000:2018

Questo prodotto € conforme ai requisiti della direttiva Bassa Tensione 2014/35/UE, la direttiva EMC
2014/30/UE, la direttiva RoHS 2011/65/UE e porta il marchio ££.

SOLO PER GLI USA: This device complies with part 15 of the FCC Rules. Operation is subject to the
following two conditions:

(1) This device may not cause harmful interference, and (2) this device must accept any interference
received, including interference that may cause undesired operation.

Informazioni aggiuntive:

1) A questo prodotto & assegnato un Numero di modello normativo (RMN) che rimane con gli aspetti
normativi della progettazione. Il numero di modello normativo € l'identificativo principale del prodotto
nella documentazione normativa e rapporti di prova, questo numero non deve essere confuso con il
nome commerciale o il numero di prodotto.

2) Questo prodotto & stato testato in un tipico ambiente HP.

Palo Alto, CA controllare la firma sulla dichiarazione originale allegata
26-05-2022 Ha Do, Manager
HyperX Product Compliance

Contatto locale solo per informazioni sulla conformita al marchio CE:
EU: HP Deutschland GmbH, HP HQ-TRE, 71025 Boeblingen, Germany
U.S.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501
www.hp.eu/certificates
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I DECLARACION DE CONFORMIDAD
segun la norma ISO / IEC 17050-1 y EN 17050-1

DoC #: CR001-R2Traduccidén/es

Nombre del fabricante: HP Inc.
Direccion del fabricante: 1501 Page Mill Road, Palo Alto, CA 94303-1112 USA

declara que el producto

Nombre del producto y modelo:? HyperX Cloud Revolver S Headset
Numero de modelo reglamentario:" CR001
Opciones del producto: Sin opciones

cumple con las siguientes especificaciones y normas de productos:

Seguridad: EMC

IEC 62368-1:2014 EN 55032:2015+A11:2020 Class B
IEC 62368-1:2018 EN 55035:2017+A11:2020

EN 62368-1:2014 +A11:2017 FCC CFR 47 Part 15

EN IEC 62368-1:2020 +A11:2020 ICES-003, Issue 7

EN 62479:2010

RoHS
EN IEC 63000:2018

Este producto cumple con los requisitos de la Directiva de baja tensién 2014/35/UE, la Directiva EMC
2014/30/UE, la Directiva RoHS 2011/65/UE vy lleva la marca L£.

SOLO PARA EE.UU.: This device complies with part 15 of the FCC Rules. Operation is subject to the
following two conditions:

(1) This device may not cause harmful interference, and (2) this device must accept any interference
received, including interference that may cause undesired operation.

Informacion Adicional:

1) A este producto se asigna un niumero de modelo regulatorio que cumple con los aspectos regulatorios
del disefio. EI numero de modelo normativo es el identificador principal del producto en la
documentacion reglamentaria e informes de ensayo, este nimero no se debe confundir con el nombre
comercial o los numeros del producto.

2) Este producto se ha probado en un entorno tipico de HP.

Palo Alto, CA comprobar la firma de la primera declaraciéon anexa
26-05-2022 Ha Do, Manager
HyperX Product Compliance

Contacto local unicamente para temas de normativa:
EU: HP Deutschland GmbH, HP HQ-TRE, 71025 Boeblingen, Germany
U.S.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501
www.hp.eu/certificates
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/ DEKLARACJA ZGODNOSCI
zgodnie z normg ISO / IEC 17050-1 i EN 17050-1

DoC #: CR001-R2Ttumaczenie/pl

Nazwa producenta: HP Inc.
Adres producenta: 1501 Page Mill Road, Palo Alto, CA 94303-1112 USA

oswiadcza, ze produkt

Nazwa produktu i modelu:?  HyperX Cloud Revolver S Headset

Numer modelu:" CR001

Opcje produktu: Brak opcji

jest zgodny z nastepujacymi specyfikacjami produktu i rozporzadzen:
Bezpieczenstwo: EMC
IEC 62368-1:2014 EN 55032:2015+A11:2020 Class B
IEC 62368-1:2018 EN 55035:2017+A11:2020
EN 62368-1:2014 +A11:2017 FCC CFR 47 Part 15
EN IEC 62368-1:2020 +A11:2020 ICES-003, Issue 7

EN 62479:2010

RoHS
EN IEC 63000:2018

Niniejszy produkt jest zgodny z wymaganiami Dyrektywa o niskim napieciu 2014/35/WE, Dyrektywa EMC
2014/30/WE, Dyrektywa RoHS 2011/65/WE i posiada odpowiednio oznakowanie L£.

TYLKO DLA USA: This device complies with part 15 of the FCC Rules. Operation is subject to the following
two conditions:

(1) This device may not cause harmful interference, and (2) this device must accept any interference
received, including interference that may cause undesired operation.

Dodatkowe informacije:

1) Produkt ten zostat przypisany numer modelu z aspektow regulacyjnych projekt. Numer modelu jest
gtéwnym identyfikatorem produktu w dokumentacji normatywnej i raporty z badan, liczba ta nie powinna
by¢ mylona z nazwg handlowg lub tez liczby produktow.

2) Produkt byt testowany w typowym srodowisku HP, w potaczeniu z systemem gospodarza HP.

Palo Alto, CA sprawdzi¢ podpis na oryginale deklaracji zataczonej
26-05-2022 Ha Do, Manager
HyperX Product Compliance

Lokalny kontakt na temat przepiséw:
EU: HP Deutschland GmbH, HP HQ-TRE, 71025 Boeblingen, Germany
U.S.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501
www.hp.eu/certificates
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I DECLARATIE DE CONFORMITATE
in conformitate cu ISO / IEC 17050-1 si EN 17050-1

DoC #: CR001-R2Traducere/ro

producatorului Nume: HP Inc.

Adresa producatorului: 1501 Page Mill Road, Palo Alto, CA 94303-1112 USA
declara ca produsul

Nume produs si model:? HyperX Cloud Revolver S Headset

Numarul de model de reglementare:" CR001

Optiuni de produse: Nu exista optiuni

in conformitate cu urmatoarele specificatii si requlamentelor de produse:

Siguranta: EMC

IEC 62368-1:2014 EN 55032:2015+A11:2020 Class B
IEC 62368-1:2018 EN 55035:2017+A11:2020

EN 62368-1:2014 +A11:2017 FCC CFR 47 Part 15

EN IEC 62368-1:2020 +A11:2020 ICES-003, Issue 7

EN 62479:2010

RoHS
EN IEC 63000:2018

Produsul prezentat aici, corespunde cu cerintele Directiva de joasa tensiune 2014/35/UE, la Directiva EMC
2014/30/UE, la Directiva RoHS 2011/65/UE si poartd marcajul ££ in consecinta.

NUMAI PENTRU STATELE UNITE ALE AMERICII: This device complies with part 15 of the FCC Rules.
Operation is subject to the following two conditions:

(1) This device may not cause harmful interference, and (2) this device must accept any interference
received, including interference that may cause undesired operation.

Informatii suplimentare:

1) Acest produs este atribuit un numar de model de reglementare care raméane cu aspectele de
reglementare ale proiectare. Numarul de model de reglementare este identificatorul principal produs in
documentatia de reglementare si rapoarte de incercare, acest numar nu trebuie confundat cu numele de
marketing sau umerele de produs.

2) Acest produs a fost testat intr-un mediu tipic HP impreuna cu un sistem gazda HP.

Palo Alto, CA verifica semnatura de pe declaratia initiala anexat

26-05-2022 Ha Do, Manager
HyperX Product Compliance

Local de contact pentru subiecte de reglementare numai:
EU: HP Deutschland GmbH, HP HQ-TRE, 71025 Boeblingen, Germany
U.S.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501
www.hp.eu/certificates



http://www.hp.eu/certificates

I CONFORMITEITSVERKLARING
volgens ISO / IEC 17050-1 en EN 17050-1

DoC #: CR001-R2Vertaling/nl

Naam van de fabrikant: HP Inc.
Adres van de fabrikant: 1501 Page Mill Road, Palo Alto, CA 94303-1112 USA

verklaart, dat het product

Naam van het product en model:? HyperX Cloud Revolver S Headset
Regulatory Model Number:" CR001
Product opties: Geen opties

voldoet aan de volgende productspecificaties en wetgeving:

Veiligheid: EMC
IEC 62368-1:2014 EN 55032:2015+A11:2020 Class B
IEC 62368-1:2018 EN 55035:2017+A11:2020
EN 62368-1:2014 +A11:2017 FCC CFR 47 Part 15
EN IEC 62368-1:2020 +A11:2020 ICES-003, Issue 7

EN 62479:2010

RoHS
EN IEC 63000:2018

Het product voldoet aan de eisen van de LVD-richtlijn 2014/35/EU, de EMV-Richtlijn 2014/30/EU, de RoHS-
Richtlijn 2011/65/EU en draagt het k {£-keurmer.

ALLEEN VOOR DE VS: This device complies with part 15 of the FCC Rules. Operation is subject to the
following two conditions:

(1) This device may not cause harmful interference, and (2) this device must accept any interference
received, including interference that may cause undesired operation.

Extra informatie:

1) Dit product is voorzien van een wettelijk modelnummer die blijft bij de regelgevende aspecten van de
ontwerp. Het voorgeschreven modelnummer is het belangrijkste product-id in de regelgeving
documentatie en testrapporten, moet dit nummer niet verwarren met de merknaam of de
productnummers.

2) Dit product werd getest in het HP-omgeving in combinatie met een HP hostsysteem.

controleren van een handtekening op het oorspronkelijke
Palo Alto, CA verklaring gehecht
26-05-2022 Ha Do, Manager
HyperX Product Compliance

Lokale contactpersoon voor mbtvoorschriften:
EU: HP Deutschland GmbH, HP HQ-TRE, 71025 Boeblingen, Germany
U.S.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501
www.hp.eu/certificates
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/ MEGFELELOSEGI NYILATKOZAT
azISO /IEC 17050-1 és EN 17050-1

DoC #: CR001-R2Forditas/hu
A gyarté neve: HP Inc.
Gyarto cime: 1501 Page Mill Road, Palo Alto, CA 94303-1112 USA

kijelenti, hogy a termék

A termék neve és a modell:? HyperX Cloud Revolver S Headset
Szabalyozasi Modell szama:" CR001
Termék opcidk: Nincs lehetéség

megfelel az alabbi termék dokumentacié és rendeletek:

Biztonsag: EMC

IEC 62368-1:2014 EN 55032:2015+A11:2020 Class B
IEC 62368-1:2018 EN 55035:2017+A11:2020

EN 62368-1:2014 +A11:2017 FCC CFR 47 Part 15

EN IEC 62368-1:2020 +A11:2020 ICES-003, Issue 7

EN 62479:2010

RoHS
EN IEC 63000:2018

A termék eleget tesz az alacsony fesziiltségre vonatkozd 2014/35/EU iranyelv, az EMO 2014/30/EU
iranyelv, az RoHS 2011/65/EU iranyelv viseli a L£ jelzést viseli.

CSAK AZ EGYESULT ALLAMOK: This device complies with part 15 of the FCC Rules. Operation is subject
to the following two conditions:

(1) This device may not cause harmful interference, and (2) this device must accept any interference
received, including interference that may cause undesired operation.

Tovabbi informacio:

1) Ez a termék tartozik egy hatésagi azonositasi tipusszam ami marad szabalyozasi szempontbdl a design.
A szabalyozasi modellszammal a f6 termék azonositojat a szabalyozasi dokumentacioban és vizsgalati
jelentések, ez a szadm nem keverendd 6ssze a kereskedelmi névvel vagy a termék szamokat.

2) Ez atermék tesztelése egy tipikus HP koérnyezetben egyitt egy HP gazda rendszert.

Palo Alto, CA ellendrzi az alairast az eredeti nyilatkozatot mellékelt
26-05-2022 Ha Do, Manager
HyperX Product Compliance

Helyi kapcsolattarté a jogi tudnivalokkal:
EU: HP Deutschland GmbH, HP HQ-TRE, 71025 Boeblingen, Germany
U.S.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501
www.hp.eu/certificates
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I DECLARA(}AO DE CONFORMIDADE
de acordo com a ISO / IEC 17050-1 e EN 17050-1

DoC #: CR001-R2Traducao/pt

Nome do fabricante: HP Inc.
Endereco do fabricante: 1501 Page Mill Road, Palo Alto, CA 94303-1112 USA

declara, que o produto

Nome do produto e modelo:? HyperX Cloud Revolver S Headset
Numero de Modelo de Regulamentagéo:"CR001
Opc¢odes do produto: Nao ha opcoes

esta em conformidade com as seguintes especificagdes e regulamentos do produto:

Seguranga: EMC

IEC 62368-1:2014 EN 55032:2015+A11:2020 Class B
IEC 62368-1:2018 EN 55035:2017+A11:2020

EN 62368-1:2014 +A11:2017 FCC CFR 47 Part 15

EN IEC 62368-1:2020 +A11:2020 ICES-003, Issue 7

EN 62479:2010

RoHS
EN IEC 63000:2018

O produto esta em conformidade com os requisitos da a Directiva de Baixa Tensdo 2014/35/UE, a Directiva
EMC 2014/30/UE, a Directiva RoHS 2011/65/UE e leva a marca £ de acordo.

SOMENTE PARA OS EUA: This device complies with part 15 of the FCC Rules. Operation is subject to the
following two conditions:

(1) This device may not cause harmful interference, and (2) this device must accept any interference
received, including interference that may cause undesired operation.

Informagdes adicionais:

1) Este produto recebeu um Numero de modelo de regulamentagéo que fica com os aspectos regulatérios
do design. O Numero de Modelo de Regulamentagéo é o identificador principal do produto na
documentagéo regulamentar e relatérios de ensaio, este nimero néo deve ser confundido com o nome
comercial ou 0s numeros dos produtos.

2) Este produto foi testado em um ambiente tipico de HP.

Palo Alto, CA verificar a assinatura na declaracéo original anexado
26-05-2022 Ha Do, Manager
HyperX Product Compliance

O contato local para tépicos regulamentares apenas:
EU: HP Deutschland GmbH, HP HQ-TRE, 71025 Boeblingen, Germany
U.S.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501
www.hp.eu/certificates
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I AHAQZH sYMMOP®DQ3IHS
oUhdwva Pe to TTpotuTro ISO / IEC 17050-1 ko EN 17050-1

DoC #: CR001-R2Metadpaon/el

Ovop O KOTOLOKEVLOTH: HP Inc.

AweBuvon Tou KOTOLOKEVOOTH: 1501 Page Mill Road, Palo Alto, CA 94303-1112 USA
SnAwvVEeL OTL TO TTPOiOV

‘OvoMa TTpoidvtog kat Moviélou:? HyperX Cloud Revolver S Headset

ApOHSE Movtéo Kkatd toug kavovicpoug: "CR0O01

ETriloyég Npoidvrog: Agv uTtAPXOULV ETUAOYEG

cupHopdwvETaAL TTPOG TIG €ENG TTpoSLaypad£G Kal KAVOVIGHOL:

Acddalera: EMC

IEC 62368-1:2014 EN 55032:2015+A11:2020 Class B
IEC 62368-1:2018 EN 55035:2017+A11:2020

EN 62368-1:2014 +A11:2017 FCC CFR 47 Part 15

EN IEC 62368-1:2020 +A11:2020 ICES-003, Issue 7

EN 62479:2010

RoHS
EN IEC 63000:2018

To TTapov TTPoidv cupHopdWVETAL PE TIG aTTatAoEeLg Tou n O8nyia XaunAng Taong 2014/35/EE, n 06nyia EMC
2014/30/EE, n 08nyia RoHS 2011/65/EE kot dépet tn ofpavon LE.

Moévo yia tig HNA: This device complies with part 15 of the FCC Rules. Operation is subject to the following
two conditions:

(1) This device may not cause harmful interference, and (2) this device must accept any interference
received, including interference that may cause undesired operation.

NpooBeteg TTAnpodopieg:

1) Autd to TTpoidV £xeL ekxwpnBel évag pUBULOTIKOG aplBUOG HOVTEAOU TTOU PEVEL E TIG PUBULOTIKEG TITUXEG TWV
oxebLaouo. O aplBPoOG PUBULOTIKA HOVTEAOU €lval TO KUPLO OVOYVWPLOTLKO TOU TTPOLOVTOG HE TNV KOWVOVLOTLKN
Tekdnplwon kot ekBEaeLG SOKLUWY, 0 aplBPOG auTog dev TTPETTEL VA CUYXEETOL UE TNV EUTTOPLKN Ovolaocia
Toug aplBuoUg TTpoidvtog.

2) Autd 1o TTpOoloV €xeL SoKIMAOTEL 0 €val TUTTIKG TTEPLBAANOV HP.

eAéyéte tnv uTToypadn yia TNV apxtkn SnAwon TTou

Palo Alto, CA TTPOCOPTATAL
26-05-2022 Ha Do, Manager

HyperX Product Compliance

Totrkn eTTadng yia OéPata Kavoviopwy [Jovo:
EU: HP Deutschland GmbH, HP HQ-TRE, 71025 Boeblingen, Germany
U.S.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501
www.hp.eu/certificates
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/ FORKLARING OM OVERENSSTAMMELSE
i enlighet med 1SO / IEC 17050-1 och EN 17050-1

DoC #: CR001-R20versittning/sv

Tillverkarens namn: HP Inc.

Tillverkarens adress: 1501 Page Mill Road, Palo Alto, CA 94303-1112 USA
forklarar att produkten

Namn och modell:? HyperX Cloud Revolver S Headset
Regleringsmodellnummer:" CR001

Produktalternativ: Inga optioner

overensstimmer med féljande produktspecifikationer och férordningar:

Sakerhet: EMC

IEC 62368-1:2014 EN 55032:2015+A11:2020 Class B
IEC 62368-1:2018 EN 55035:2017+A11:2020

EN 62368-1:2014 +A11:2017 FCC CFR 47 Part 15

EN IEC 62368-1:2020 +A11:2020 ICES-003, Issue 7

EN 62479:2010

RoHS
EN IEC 63000:2018

Produkten uppfyller darmed kraven i Lagspanningsdirektivet 2014/35/UE, EMC-direktivet 2014/30/UE,
RoHS-direktivet 2011/65/UE och ar ££-markning i enlighet déarmed.

ENDAST FOR USA: This device complies with part 15 of the FCC Rules. Operation is subject to the
following two conditions:

(1) This device may not cause harmful interference, and (2) this device must accept any interference
received, including interference that may cause undesired operation.

Ytterligare information:

1) Den har produkten har tilldelats ett kontrollmodellnummer som stannar med de regulatoriska aspekterna
av design. Kontrollmodellnumret ar den viktigaste produktbeteckning i lagstiftnings dokumentation och
provningsrapporter, detta nummer ska inte forvaxlas med produktnamn eller produktnummer.

2) Produkten testades i en typisk HP-milj6 tilsammans med en HP-vardsystem.

kontrollera signaturen pa den ursprungliga deklarationen

Palo Alto, CA som bifogas
26-05-2022 Ha Do, Manager

HyperX Product Compliance

Lokal kontakt bara for regleringsarenden:
EU: HP Deutschland GmbH, HP HQ-TRE, 71025 Boeblingen, Germany
U.S.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501
www.hp.eu/certificates
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/ PROHLASENI O SHODE
podle normy ISO / IEC 17050-1 a CSN EN 17050-1

DoC #: CR001-R2Preklad/cs

Jméno vyrobce: HP Inc.
Adresa vyrobce: 1501 Page Mill Road, Palo Alto, CA 94303-1112 USA

prohlasuje, ze vyrobek

Nazev produktu a model:?  HyperX Cloud Revolver S Headset
Regulaéni éislo modelu:" CR001
Moznosti vyrobku: Zadné volby

vyhovuje nasledujicim specifikacim a nafizeni produktu:

Bezpecnost: EMC

IEC 62368-1:2014 EN 55032:2015+A11:2020 Class B
IEC 62368-1:2018 EN 55035:2017+A11:2020

EN 62368-1:2014 +A11:2017 FCC CFR 47 Part 15

EN IEC 62368-1:2020 +A11:2020 ICES-003, Issue 7

EN 62479:2010

RoHS
EN IEC 63000:2018

Tento vyrobek splfiuje pozadavky Smérnice o nizkém napéti 2014/35/UE, Smérnice EMC 2014/30/UE,
Smérnice RoHS 2011/65/UE a nese oznaceni CE v souladu s ££.

POUZE PRO USA: This device complies with part 15 of the FCC Rules. Operation is subject to the
following two conditions:

(1) This device may not cause harmful interference, and (2) this device must accept any interference
received, including interference that may cause undesired operation.

Dalsi informace:

1) Tento produkt je pfidéleno regulatorni ¢islo modelu, ktery zlstava s regulacnimi aspekty konstrukce.
Pocet Regulaéni model je hlavnim identifikatorem produktu v regulaéni dokumentaci a protokoly o
zkouSkach, toto €islo by nemélo byt zaméfiovano s marketingovym nazvem nebo Cisla produktu.

2) Tento vyrobek byl testovan v typické prostfedi HP ve spolupraci s hostitelskym systémem HP.

Palo Alto, CA zkontrolovat podpis na plvodni prohlaseni pfipojeném
26-05-2022 Ha Do, Manager
HyperX Product Compliance

Lokalni kontakt pro informace pouze o smérnicich:
EU: HP Deutschland GmbH, HP HQ-TRE, 71025 Boeblingen, Germany
U.S.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501
www.hp.eu/certificates
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I DEKNAPALUA 3A CbOTBETCTBUE
8 cboTeeTtcTeme ¢ ISO / IEC 17050-1 n EN 17050-1

DoC #: CR001-R2npeBoa/bg
HaumeHoBaHue Ha npoussogutena: HP Inc.

Mpoussoautena Appec: 1501 Page Mill Road, Palo Alto, CA 94303-1112 USA
3anBABa, Ye NPOoAYKTbT

MUme Ha npoaykTta n mogen:? HyperX Cloud Revolver S Headset

HopmaTtuseH Homep Ha mogena:"CR001

Onuun Ha npoayKra: Hsma onumu

CbOTBETCTBa Ha ciegHuUTe cneu,udmnau,uu Ha NPOAYKTa U pernameHTu:

be3onacHoCT: EMC

IEC 62368-1:2014 EN 55032:2015+A11:2020 Class B
IEC 62368-1:2018 EN 55035:2017+A11:2020

EN 62368-1:2014 +A11:2017 FCC CFR 47 Part 15

EN IEC 62368-1:2020 +A11:2020 ICES-003, Issue 7

EN 62479:2010

RoHS
EN IEC 63000:2018

To3un anapaT B CbOTBETCTBME C U3UCKBAHUATA Ha [upekTusaTa 3a Hucko Hanpexenune 2014/35/EC, Oupektusara
EMC 2014/30/EC, Oupektusata RoHS 2011/65/EC 1 Hocu mapkuposkaTa cboteeTHo L&,

CAMO 3A CALL: This device complies with part 15 of the FCC Rules. Operation is subject to the following two
conditions:

(1) This device may not cause harmful interference, and (2) this device must accept any interference
received, including interference that may cause undesired operation.

JonbaHutenHa uHbopmauma:

1) To3n NpPoAyKT MMa HOPMATMBEH HOMEP HAa MOAeNa, KOMTO OCTaBa C PerysaTopHUTE acnekTu Ha Au3aiH. Homep
Ha HopmaTtneeH moaen e naeHTMPMKaTopa OCHOBEH NPOAYKT B HOPMaTUBHATa AOKYMEHTALUA U NMPOTOKO/IN OT
M3NWUTBaHMUA, TO3M B6poit He TpsAbBa Aa ce 6bpKa C Na3apHOTO UME MM HOMEepa Ha NpPoayKTa.

2) To3u npofykKT e uanpobeaH B TunmuuHa HP cpepa BbB Bpb3Ka ¢ xocT cuctema HP.

NnpoBepKa Ha Noannca BbpPXy OPUrnHana Ha AeKNapaunata,
Palo Alto, CA npunoxeHa
26-05-2022 Ha Do, Manager
HyperX Product Compliance

Local KoHTaKT 3a perynatopHu Temu camo:
EU: HP Deutschland GmbH, HP HQ-TRE, 71025 Boeblingen, Germany
U.S.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501
www.hp.eu/certificates
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/ VYHLASENIE O ZHODE
podla normy ISO / IEC 17050-1 a STN EN 17050-1

DoC #: CR001-R2Preklad/sk

Meno vyrobcu: HP Inc.
adresa vyrobcu: 1501 Page Mill Road, Palo Alto, CA 94303-1112 USA

prehlasuje, ze vyrobok

Nazov produktu a model:?  HyperX Cloud Revolver S Headset
Regulaéné ¢islo modelu:”  CR001
Moznosti vyrobku: Ziadne volby

spina nasledujuce $pecifikacie a nariadenia produktu:

Bezpecnost’: EMC

IEC 62368-1:2014 EN 55032:2015+A11:2020 Class B
IEC 62368-1:2018 EN 55035:2017+A11:2020

EN 62368-1:2014 +A11:2017 FCC CFR 47 Part 15

EN IEC 62368-1:2020 +A11:2020 ICES-003, Issue 7

EN 62479:2010

RoHS
EN IEC 63000:2018

Tento vyrobok spifia poziadavky Smernice o nizkom napéati 2014/35/UE, Smernice EMC 2014/30/UE,
Smernice RoHS 2011/65/UE a nesie oznadenie CE v sulade s ££.

LEN PRE USA: This device complies with part 15 of the FCC Rules. Operation is subject to the following
two conditions:

(1) This device may not cause harmful interference, and (2) this device must accept any interference
received, including interference that may cause undesired operation.

Dalsie informacie:

1) Tento produkt je pridelené regula¢né Cislo modelu, ktory zostava s regulacnymi aspektmi konstrukcie.
Pocet Regulacny model je hlavnym identifikatorom produktu v regulaénej dokumentacii a protokoly o
skuskach, toto Cislo by sa nemalo zamienat s marketingovym nazvom alebo s vyrobnymi &islami.

2) Tento vyrobok bol testovany v typickej prostredi HP v spolupraci s hostitelskym systémom HP .

Palo Alto, CA skontrolovat podpis na pévodnu vyhlaseni pripojenom
26-05-2022 Ha Do, Manager
HyperX Product Compliance

Lokalne kontakt pre informacie iba o smerniciach:
EU: HP Deutschland GmbH, HP HQ-TRE, 71025 Boeblingen, Germany
U.S.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501
www.hp.eu/certificates
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I OVERENSSTEMMELSESERKLARING
i henhold til ISO / IEC 17050-1 og EN 17050-1

DoC #: CR001-R20versattelse/da

Producentens navn: HP Inc.
Producentens adresse: 1501 Page Mill Road, Palo Alto, CA 94303-1112 USA
erklarer, at produktet
Produktnavn og Model:? HyperX Cloud Revolver S Headset
Lovpligtigt modelnummer:”? CR001
Produkt Valg: Ingen optioner
opfylder folgende produktspecifikationer og forordninger:
Sikkerhed: EMC
IEC 62368-1:2014 EN 55032:2015+A11:2020 Class B
IEC 62368-1:2018 EN 55035:2017+A11:2020
EN 62368-1:2014 +A11:2017 FCC CFR 47 Part 15
EN IEC 62368-1:2020 +A11:2020 ICES-003, Issue 7

EN 62479:2010

RoHS
EN IEC 63000:2018

Produktet overholder kravene ilavspaendingsdirektivet 2014/35/EU, EMC-direktivet 2014/30/EU, RoHS-
direktivet 2011/65/EU og baerer L£-maerket i overensstemmelse hermed.

KUN FOR USA: This device complies with part 15 of the FCC Rules. Operation is subject to the following

two conditions:
(1) This device may not cause harmful interference, and (2) this device must accept any interference
received, including interference that may cause undesired operation.

Yderligere information:

1) Dette produkt er tildelt et lovpligtigt modelnummer, som forbliver de lovgivningsmaessige aspekter af den
design. Det lovpligtige modelnummer er det vigtigste produkt-id i den lovgivningsmaessige
dokumentation og testrapporter, bar dette antal ikke forveksles med navn markedsfagringen eller

varenumre.
2) Dette produkt blev testet i en typisk HP-miljg i forbindelse med en HP host system.

kontrollere signaturen pa den oprindelige erkleering, der

Palo Alto, CA er knyttet
26-05-2022 Ha Do, Manager

HyperX Product Compliance

Lokal kontaktperson for regulative emner:
EU: HP Deutschland GmbH, HP HQ-TRE, 71025 Boeblingen, Germany
U.S.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501
www.hp.eu/certificates
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I VAATIMUSTENMUKAISUUSVAKUUTUS
ISO / IEC 17050-1: n ja EN 17050-1

DoC #: CR001-R2Kaannos/fi

Valmistajan nimi: HP Inc.

Valmistajan osoite: 1501 Page Mill Road, Palo Alto, CA 94303-1112 USA
ilmoittaa, etta tuote

Tuotteen nimi ja malli:? HyperX Cloud Revolver S Headset

Saadosmallinumero:" CR001

Tuotevaihtoehdot: No vaihtoehdot

tayttaa seuraavat tuotevaatimukset ja asetukset:

Turvallisuus: EMC

IEC 62368-1:2014 EN 55032:2015+A11:2020 Class B
IEC 62368-1:2018 EN 55035:2017+A11:2020

EN 62368-1:2014 +A11:2017 FCC CFR 47 Part 15

EN IEC 62368-1:2020 +A11:2020 ICES-003, Issue 7

EN 62479:2010

RoHS
EN IEC 63000:2018

Tuote tayttda vaatimukset Pienjannitedirektiivin 2014/35/EU, EMC-direktiivin 2014/30/EU, RoHS-direktiivin
2011/65/EU ja siina on vastaava L€-merkinta.

VAIN USA: This device complies with part 15 of the FCC Rules. Operation is subject to the following two
conditions:

(1) This device may not cause harmful interference, and (2) this device must accept any interference
received, including interference that may cause undesired operation.

Lisatiedot:

1) Tama tuote on annettu virallinen numero, joka pysyy hallinnolliset ndkékohdat suunnittelu. Sdadoksia
koskeva mallinumero on tarkein tuotteen tunniste saantely asiakirjat ja testausselosteet, tata numeroa ei
pida sekoittaa tuotteen nimeen tai tuotteen numeroita.

2) Tama tuote testattu tyypillisessa HP ymparistdministerid yhdessa HP isanta jarjestelma.

Palo Alto, CA Tarkista allekirjoitus alkuperaisen ilmoituksen liitteena
26-05-2022 Ha Do, Manager
HyperX Product Compliance

Paikallinen yhteyshenkil6 sdannoksista antavat:
EU: HP Deutschland GmbH, HP HQ-TRE, 71025 Boeblingen, Germany
U.S.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501
www.hp.eu/certificates
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I ATITIKTIES DEKLARACIJA
pagal ISO / IEC 17050-1 ir EN 17050-1

DoC #: CR001-R2Vertimas/It

Gamintojo pavadinimas: HP Inc.

Gamintojo adresas: 1501 Page Mill Road, Palo Alto, CA 94303-1112 USA

pareiskia, kad produktas

Produkto pavadinimas ir modelis:? HyperX Cloud Revolver S Headset
Normatyvinis modelio numeris:" CR001

Prekés pasirinkimai: Néra variantai

atitinka Sias produkto specifikacijas ir reglamenty:

Sauga: EMS

IEC 62368-1:2014 EN 55032:2015+A11:2020 Class B
IEC 62368-1:2018 EN 55035:2017+A11:2020

EN 62368-1:2014 +A11:2017 FCC CFR 47 Part 15

EN IEC 62368-1:2020 +A11:2020 ICES-003, Issue 7

EN 62479:2010

RoHS
EN IEC 63000:2018

Sis gaminys atitinka reikalavimus, Zemy jtampy direktyva 2014/35/ES, EMS direktyva 2014/30/ES, RoHS
direktyva 2011/65/ES ir yra pazymétas L€ Zenklu atitinkamai.

TIK JAV: This device complies with part 15 of the FCC Rules. Operation is subject to the following two
conditions:

(1) This device may not cause harmful interference, and (2) this device must accept any interference
received, including interference that may cause undesired operation.

Papildoma informacija:

1) Sis produktas pazymétas normatyviniu modelio numeriu, kuris lieka su reglamentavimo aspekty
dizainas. Normatyvinis modelio numeris yra pagrindiné produkto identifikatorius reguliavimo dokumentus
ir bandymy ataskaitos, Sis skaicius neturéty bati painiojamas su prekés pavadinimu arba gaminio
numeriais.

2) Si preké buvo iSbandytas standartinés HP aplinkoje kartu su HP priimangioji sistema.

Palo Alto, CA patikrinti parasa, pridéto pradinio deklaracijos
26-05-2022 Ha Do, Manager
HyperX Product Compliance

Vietinis kontaktas normatyviniais klausimais tik:
EU: HP Deutschland GmbH, HP HQ-TRE, 71025 Boeblingen, Germany
U.S.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501
www.hp.eu/certificates
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I SAMSVARSERKLARING
i henhold til ISO / IEC 17050-1 og EN 17050-1

DoC #: CR001-R20versettelse/no

Produsentens navn: HP Inc.

Produsentens adresse: 1501 Page Mill Road, Palo Alto, CA 94303-1112 USA
erklaerer at dette produktet

Produktnavn og modell:? HyperX Cloud Revolver S Headset

Forskriftsmessig modellnummer:" CR001

Produktvalg: Ingen opsjoner

er i samsvar med folgende produktspesifikasjoner og forskrift:

Sikkerhet: EMC

IEC 62368-1:2014 EN 55032:2015+A11:2020 Class B
IEC 62368-1:2018 EN 55035:2017+A11:2020

EN 62368-1:2014 +A11:2017 FCC CFR 47 Part 15

EN IEC 62368-1:2020 +A11:2020 ICES-003, Issue 7

EN 62479:2010

RoHS
EN IEC 63000:2018

Produktet er i samsvar med kravene i lavspenningsdirektiv 2014/35/EU, EMC-direktiv 2014/30/EU, RoHS-
direktiv 2011/65/EU og baerer derfor L£-merket.

BARE FOR USA: This device complies with part 15 of the FCC Rules. Operation is subject to the following
two conditions:

(1) This device may not cause harmful interference, and (2) this device must accept any interference
received, including interference that may cause undesired operation.

Tilleggsinformasjon:

1) Dette produktet er tildelt et modellnummer som holder med de regulatoriske aspekter av design.
Forskriftsmodellnummeret er den viktigste produkt-ID i regulatoriske dokumentasjon og testrapporter,
bgr dette nummeret ikke forveksles med markedsfgringsnavnet eller produktnumrene.

2) Produktet ble testet i et typisk miljg HP i forbindelse med en HP-vertssystemet.

Palo Alto, CA sjekk signaturen pa originalerklaeringen annektert

26-05-2022 Ha Do, Manager
HyperX Product Compliance

Lokal kontakt for spgrsmal om forskrifter:
EU: HP Deutschland GmbH, HP HQ-TRE, 71025 Boeblingen, Germany
U.S.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501
www.hp.eu/certificates
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I IZJAVA O SKLADNOSTI
v skladu z ISO / IEC 17050-1 in EN 17050-1

DoC #: CR001-R2Prevajanje/sl

Ime proizvajalca: HP Inc.

Naslov proizvajalca: 1501 Page Mill Road, Palo Alto, CA 94303-1112 USA
izjavlja, da izdelek

Ime izdelka in model:? HyperX Cloud Revolver S Headset

Upravna $tevilka modela:"  CRO001

Moznosti izdelka: Ni opcije

v skladu z naslednjimi specifikacijami in predpisi o izdelku:

Siguranta: EMC

IEC 62368-1:2014 EN 55032:2015+A11:2020 Class B
IEC 62368-1:2018 EN 55035:2017+A11:2020

EN 62368-1:2014 +A11:2017 FCC CFR 47 Part 15

EN IEC 62368-1:2020 +A11:2020 ICES-003, Issue 7

EN 62479:2010

RoHS
EN IEC 63000:2018

Izdelek je skladen z zahtevami Direktiva o nizki napetosti 2014/35/EU, Direktiva EMC 2014/30/EU,
Direktiva RoHS 2011/65/EU in nosi oznako L€ v skladu s tem.

SAMO ZA ZDA: This device complies with part 15 of the FCC Rules. Operation is subject to the following
two conditions:

(1) This device may not cause harmful interference, and (2) this device must accept any interference
received, including interference that may cause undesired operation.

Dodatne informacije:

1) Taizdelek je dodeljena upravna $tevilka modela, ki ostane pri regulativnih vidikih zasnova. Stevilo
Regulativni model je glavni identifikator izdelka v regulativnem dokumentacije in porocila o preskusih, to
Stevilo ne sme zamenijevati s trznim imenom ali Stevilkami izdelka.

2) Acest produs fost testat intr-un Mediu tipic HP impreuna cu un sistem Gazda HP.

Palo Alto, CA verifica semnatura de pe declaratia initiala anexat

26-05-2022 Ha Do, Manager
HyperX Product Compliance

Lokalni kontakt za upravnimi temami:
EU: HP Deutschland GmbH, HP HQ-TRE, 71025 Boeblingen, Germany
U.S.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501
www.hp.eu/certificates
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I VASTAVUSDEKLARATSIOON
vastavalt ISO / IEC 17050-1 ja EN 17050-1

DoC #: CR001-R2To6lkimine/et

Tootja nimi: HP Inc.

Tootja aadress: 1501 Page Mill Road, Palo Alto, CA 94303-1112 USA
kinnitab, et toode

Toote nimi ja mudel:? HyperX Cloud Revolver S Headset

Normatiivne mudelinumber:? CR001

Toote lisaseadmed: No valikud

vastab jargmistele tootespetsifikatsioonidele ja maarused:

Ohutus: EMC

IEC 62368-1:2014 EN 55032:2015+A11:2020 Class B
IEC 62368-1:2018 EN 55035:2017+A11:2020

EN 62368-1:2014 +A11:2017 FCC CFR 47 Part 15

EN IEC 62368-1:2020 +A11:2020 ICES-003, Issue 7

EN 62479:2010

RoHS
EN IEC 63000:2018

Kaesolev toode vastab nduetele Madalpinge direktiivi 2014/35/EL, EMC direktiivi 2014/30/EL, RoHS
direktiivi 2011/65/EL ning kannab L £-margistusega.

AINULT USA: This device complies with part 15 of the FCC Rules. Operation is subject to the following two
conditions:

(1) This device may not cause harmful interference, and (2) this device must accept any interference
received, including interference that may cause undesired operation.

Lisainfo:

1) See toode on maéaratud normatiivne mudelinumber mis jaab regulatiivsed aspektid disain. Normatiivne
mudelinumber on peamine toode tunnuse reguleerivad dokumendid ja katseprotokollid, see number ei
tohiks segamini ajada toote nime v&i toode numbrid.

2) See toode on testitud tllpiliste HP keskkonnas koos HP vastuvétva sisteemi .

Palo Alto, CA kontrollida allkirja esialgse deklaratsiooni lisatud

26-05-2022 Ha Do, Manager
HyperX Product Compliance

Kohalik kontakt Ainult normatiivsete kiisimuste korral:
EU: HP Deutschland GmbH, HP HQ-TRE, 71025 Boeblingen, Germany
U.S.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501
www.hp.eu/certificates
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I IZJAVA O SUKLADNOSTI
u skladu s ISO / IEC 17050-1 i EN 17050-1

DoC #: CR001-R2Prijevod/hr

Naziv proizvodaca: HP Inc.

Proizvodaca adresa: 1501 Page Mill Road, Palo Alto, CA 94303-1112 USA
izjavljuje da je proizvod

Naziv proizvoda i Model:? HyperX Cloud Revolver S Headset

Broj modela prema propisima:" CR001

Moguénosti proizvoda: Nema opcija

sukladan sljedeéim specifikacijama proizvoda i propisa:

Sigurnost: EMC

IEC 62368-1:2014 EN 55032:2015+A11:2020 Class B
IEC 62368-1:2018 EN 55035:2017+A11:2020

EN 62368-1:2014 +A11:2017 FCC CFR 47 Part 15

EN IEC 62368-1:2020 +A11:2020 ICES-003, Issue 7

EN 62479:2010

RoHS
EN IEC 63000:2018

Navedeni proizvod sukladan sa zahtjevima Direktiva o niskom naponu 2014/35/EU, EMC Direktivom
2014/30/EU, RoHS Direktivom 2011/65/EU i nosi ££ oznaka u skladu s tim.

SAMO ZA SAD: This device complies with part 15 of the FCC Rules. Operation is subject to the following
two conditions:

(1) This device may not cause harmful interference, and (2) this device must accept any interference
received, including interference that may cause undesired operation.

Dodatne informacije:

1) Ovaj proizvod je dodijeljen broj modela prema propisima koji ostaje s regulatornim aspektima Dizajn.
Broj modela prema propisima je glavni identifikator proizvod u regulatornom dokumentacije i izvje$¢a o
ispitivanju, ovaj broj ne treba brkati s marketinSkim nazivom ili brojeve proizvoda.

2) Ovaj proizvod je ispitan u tipi¢noj HP okoli$ u suradnji s HP-host sustava.

Palo Alto, CA provijeriti potpis na izvorne izjave prilozen
26-05-2022 Ha Do, Manager
HyperX Product Compliance

Lokalno kontakt za pravna pitanja samo:
EU: HP Deutschland GmbH, HP HQ-TRE, 71025 Boeblingen, Germany
U.S.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501
www.hp.eu/certificates
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I ATBILSTIBAS DEKLARACIJA
saskana ar ISO / IEC 17050-1 un EN 17050-1

DoC #: CR001-R2Tulkojums/lv

Razotaja nosaukums: HP Inc.

Razotaja adrese: 1501 Page Mill Road, Palo Alto, CA 94303-1112 USA

pazino, ka produkts

Produkta nosaukums un modelis:? HyperX Cloud Revolver S Headset
Reguléjosais modela numurs:" CR001

Izstradajuma iespéjas: Nav iespéjas

atbilst Sadam iekartas specifikacijam un regulam:

Sabhailteacht: EMC

IEC 62368-1:2014 EN 55032:2015+A11:2020 Class B
IEC 62368-1:2018 EN 55035:2017+A11:2020

EN 62368-1:2014 +A11:2017 FCC CFR 47 Part 15

EN IEC 62368-1:2020 +A11:2020 ICES-003, Issue 7

EN 62479:2010

RoHS
EN IEC 63000:2018

Produkts ar So atbilst prastbam Zemsprieguma direktiva 2014/35/ES, EMC direktiva 2014/30/ES, RoHS
direktiva 2011/65/ES un veic L€ mark&jums atbilstosi.

TIKAI ASV: This device complies with part 15 of the FCC Rules. Operation is subject to the following two
conditions:

(1) This device may not cause harmful interference, and (2) this device must accept any interference
received, including interference that may cause undesired operation.

Papildus informacija:

1) Sis produkts ir pieskirts regul&joSais modela numurs, kas paliek ar normativajiem aspektiem dizainu.
Reguléjoais modela numurs ir galvenais produkts identifikators parvaldes dokumentacija un testéSanas
parskati, Sis skaits nedrikst sajaukt ar marketinga nosaukumu vai produktu numuriem.

2) Rinneadh tastail ar tairge SEO i dtimpeallacht HP tipicitil i gcomhar le CORAS 6stach HP.

Palo Alto, CA seiceail par siniu ar dearbht bunaidh i gceangal

26-05-2022 Ha Do, Manager
HyperX Product Compliance

Vietéja kontaktpersona jautajumos par reglamentaciju tikai:
EU: HP Deutschland GmbH, HP HQ-TRE, 71025 Boeblingen, Germany
U.S.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501
www.hp.eu/certificates
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/ LEYFISYFIRLYSING
samkvaemt ISO / IEC 17050-1 og EN 17050-1

DoC #: CR001-R2bydinglis

Framleidanda Heiti: HP Inc.

Heimilisfang framleidanda: 1501 Page Mill Road, Palo Alto, CA 94303-1112 USA
pvi yfir, ad varan

Nafn véru og Model:? HyperX Cloud Revolver S Headset

Regulatory Model Number:" CR001

Valmoéguleikar voru: Engar valkosti

i samraemi viod eftirfarandi forskriftir vara og reglugeradir:

Oryggi: EMC

IEC 62368-1:2014 EN 55032:2015+A11:2020 Class B
IEC 62368-1:2018 EN 55035:2017+A11:2020

EN 62368-1:2014 +A11:2017 FCC CFR 47 Part 15

EN IEC 62368-1:2020 +A11:2020 ICES-003, Issue 7

EN 62479:2010

RoHS
EN IEC 63000:2018

Varan hér med i samraemi vid kréfur Lagspennu tilskipun 2014/35/EU, EMC tilskipun 2014/30/EU, RoHS
tilskipun 2011/65/EU og ber ££-merkid i samraemi.

ADEINS FYRIR BANDARIKIN: This device complies with part 15 of the FCC Rules. Operation is subject to
the following two conditions:

(1) This device may not cause harmful interference, and (2) this device must accept any interference
received, including interference that may cause undesired operation.

Vidoboétarupplysingar:

1) Pessi vara er uthlutad Regulatory tegundarnimer sem dvelst hja reglugerdum peetti i hénnun. The
Regulatory Model Number er helsta vara audkenni i reglugerdum skjol og préfunarskyrslur, petta nimer
eetti ekki ad rugla saman vid nafn markadssetningu eda véruniumerum.

2) Pessi vara var préfad i deemigerdum HP umhverfi i tengslum vid HP méti kerfinu.

Palo Alto, CA athuga undirskrift 8 upprunalegu yfirlysingu fylgir
26-05-2022 Ha Do, Manager
HyperX Product Compliance

Upplysingaskrifstofa fyrir reglusetningu efni eingéngu:
EU: HP Deutschland GmbH, HP HQ-TRE, 71025 Boeblingen, Germany
U.S.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501
www.hp.eu/certificates
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I DIKJARAZZJONI TA 'KONFORMITA
skond ISO / IEC 17050-1 u EN 17050-1

DoC #: CR001-R2Traduzzjoni/mt

Isem tal-manifattur: HP Inc.
Indirizz tal-manifattur: 1501 Page Mill Road, Palo Alto, CA 94303-1112 USA

jiddikjara, li I-prodott

Isem tal-prodott u Mudell:?  HyperX Cloud Revolver S Headset
Mudell regolatorju Numru:" CR001
Ghazliet tal-prodott: ebda ghazliet

jikkonforma mal-Prodott Specifikazzjonijiet li gejjin u Regolamenti:

Sigurta: EMC

IEC 62368-1:2014 EN 55032:2015+A11:2020 Class B
IEC 62368-1:2018 EN 55035:2017+A11:2020

EN 62368-1:2014 +A11:2017 FCC CFR 47 Part 15

EN IEC 62368-1:2020 +A11:2020 ICES-003, Issue 7

EN 62479:2010

RoHS
EN IEC 63000:2018

ll-prodott hawnhekk jikkonforma mar-rekwiziti tal-Direttiva Vultagg Baxx 2014/35/UE, Direttiva EMC
2014/30/UE, Direttiva RoHS 2011/65/UE u jkollu I-marka L £ kif xieraq

BISS GHALL-ISTATI UNITI: This device complies with part 15 of the FCC Rules. Operation is subject to the
following two conditions:

(1) This device may not cause harmful interference, and (2) this device must accept any interference
received, including interference that may cause undesired operation.

Informazzjoni addizzjonali:

1) Dan il-prodott huwa assenjat ghal mudell regolatorju Numru li jibga 'mal-aspetti regolatorji ta' I- disinn. II-
Numru tal-Mudell regolatorja hija I-identifikatur tal-prodott ewlieni fid-dokumentazzjoni regolatorju u
rapporti tat-test, dan in-numru ma ghandux jigi mfixkel ma 'isem marketing jew in-numri tal-prodott.

2) Dan il-prodott gie ttestjata ffambjent HP tipiku flimkien ma 'sistema ospitanti HP.

Palo Alto, CA jivverifika I-firma fuq id-dikjarazzjoni originali annessa
26-05-2022 Ha Do, Manager
HyperX Product Compliance

Kuntatt lokali ghal suggetti regolatorji biss:
EU: HP Deutschland GmbH, HP HQ-TRE, 71025 Boeblingen, Germany
U.S.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501
www.hp.eu/certificates
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I UYGUNLUK BEYANI
ISO / IEC 17050-1 ve EN 17050-1 uygun olarak

DoC #: CR001-R2Ceviri/tr

Uretici Adi: HP Inc.
Uretici Adresi: 1501 Page Mill Road, Palo Alto, CA 94303-1112 USA
beyan eder, liriin
Uriin Adi ve Modeli:? HyperX Cloud Revolver S Headset
Yasal Model Numarasi:" CR001
Uriin Opsiyonlar:: Opsiyon yok
asag@idaki Uriin spesifikasyonlarina ve Yénetmeliklere uygun oldugunu beyan eder:
Giivenlik EMC
IEC 62368-1:2014 EN 55032:2015+A11:2020 Class B
IEC 62368-1:2018 EN 55035:2017+A11:2020
EN 62368-1:2014 +A11:2017 FCC CFR 47 Part 15
EN IEC 62368-1:2020 +A11:2020 ICES-003, Issue 7

EN 62479:2010

RoHS
EN IEC 63000:2018

Uriin, bu belgeyle birlikte, su sartlarina uygundur Diisiik Voltaj Direktifi 2014/35/AB, EMC Direktifi EMC
2014/30/AB, RoHS Direktifi 2011/65/AB ve uygun L£ isaretini tagir.

SADECE ABD ICIN: This device complies with part 15 of the FCC Rules. Operation is subject to the
following two conditions:

(1) This device may not cause harmful interference, and (2) this device must accept any interference
received, including interference that may cause undesired operation.

Ek Bilgiler:

1) Bu Urlne tasarim sirasinda, teknik mevzutlar goézetilerek bir Yasal Model Numarasi atanmistir. Yasal
Model Numarasi, ana Urin igin dizenleyici belgelerinde ve test raporlaronda tanimlayicidir. Bu numara
pazarlama adi veya Urin numaralari ile karigtirilmamalidir.

2) Bu uriln, tipik bir HP ortaminda test edilmigtir .

Palo Alto, CA imza icin orginal DoC ye bakiniz

26-05-2022 Ha Do, yetkili
HyperX Product Compliance

Sadece teknik yasal konular i¢in kontak:
EU: HP Deutschland GmbH, HP HQ-TRE, 71025 Boeblingen, Germany
U.S.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501
www.hp.eu/certificates
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I DEKLARACIJA O USAGLASENOSTI
prema ISO / IEC 17050-1 si EN 17050-1

DoC #: CR001-R2Prevodenje/sr

Naziv proizvodaca: HP Inc.

Adresa proizvodaca: 1501 Page Mill Road, Palo Alto, CA 94303-1112 USA
izjavljuju pod isklju¢ivom odgovornoscu da je proizvod

Naziv proizvoda i model:? HyperX Cloud Revolver S Headset

Broj regulatornog modela:" CRO001

Opcije: Nema opcija

u skladu sa slede¢im specifikacijama proizvoda i propisima:

Sigurnost: EMK

IEC 62368-1:2014 EN 55032:2015+A11:2020 Class B
IEC 62368-1:2018 EN 55035:2017+A11:2020

EN 62368-1:2014 +A11:2017 FCC CFR 47 Part 15

EN IEC 62368-1:2020 +A11:2020 ICES-003, Issue 7

EN 62479:2010

RoHS
EN IEC 63000:2018

Navedeni proizvod je u skladu sa zahtevima LVD Direktive 2014/35/EU, EMK Direktive 2014/30/EU, RoHS
Direktive 2011/65/EU i prema tome nosi oznaku £,

SAMO ZA SAD: This device complies with part 15 of the FCC Rules. Operation is subject to the following
two conditions:

(1) This device may not cause harmful interference, and (2) this device must accept any interference
received, including interference that may cause undesired operation.

Dopunske Informacije:

1) Ovom proizvodu je dodeljen regulatorni broj modela koji ostaje u skladu sa regulatornim aspektima
dizajna. Regulatorni broj modela je glavni identifikator proizvoda u regulatornoj dokumentaciji i
izvestajima o ispitivanju, ovaj broj ne treba mesati sa marketindkim nazivom ili brojevima proizvoda.

2) Ovaj proizvod je testiran u tipi€nom HP okruzeniju.

proverite potpis na originalnoj deklaraciji na engleskom
Palo Alto, CA jeziku u prilogu gore
26-05-2022 Ha Do, Manager
HyperX Product Compliance

Lokalni kontakt samo za regulatorne teme:
EU: HP Deutschland GmbH, HP HQ-TRE, 71025 Boeblingen, Germany
u.s. HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501

www.hp.eu/certificates
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I DEKLARATA E KONFORMITETIT
né pérputhje me ISO / IEC 17050-1 dhe EN 17050-1

DoC #: CR001-R2Pérkthimi/al
Emri e prodhuesit: HP Inc.

Adresa e prodhuesit: 1501 Page Mill Road, Palo Alto, CA 94303-1112 USA
deklarojné, nén pérgjegjésiné e vetme qé produkti

Emri dhe modeli i produktit:? HyperX Cloud Revolver S Headset
Numri i Modelit Rregullator:" CRO001
Opsionet e produktit: Asnjé opsion

pérputhet me specifikimet dhe rregulloret e méposhtme té produktit:

Siguriné e produktit: Pérputhshméria elektromagnetike
IEC 62368-1:2014 EN 55032:2015+A11:2020 Class B

IEC 62368-1:2018 EN 55035:2017+A11:2020

EN 62368-1:2014 +A11:2017 FCC CFR 47 Part 15

EN IEC 62368-1:2020 +A11:2020 ICES-003, Issue 7

EN 62479:2010

RoHS
EN IEC 63000:2018

Navedeni proizvod sukladan sa zahtjevima Direktiva o niskom naponu 2014/35/EU, EMC Direktivom
2014/30/EU, RoHS Direktivom 2011/65/EU i nosi {££ oznaka u skladu s tim.

VETEM PER SH.B.A.: This device complies with part 15 of the FCC Rules. Operation is subject to the
following two conditions:

(1) This device may not cause harmful interference, and (2) this device must accept any interference
received, including interference that may cause undesired operation.

Informacion shtese:

1) Kétij produkti i éshté caktuar njé Numér Modeli Rregullator i cili géndron me aspektet rregullatore té
modelit. Numri i Modelit Rregullator éshté identifikuesi kryesor i produktit né dokumentacionin rregullator
dhe raportet e provave, ky numér nuk duhet té ngatérrohet me emrin e marketingut ose numrat e
produkteve.

2) Ky produkt u testua né njé mjedis tipik HP.

kontrolloni nénshkrimin né deklaratén origjinale angleze
Palo Alto, CA té bashkangjitur mé sipér
26-05-2022 Ha Do, Manager
HyperX Product Compliance

Kontakt lokal vetém pér tema rregullatore:
EU: HP Deutschland GmbH, HP HQ-TRE, 71025 Boeblingen, Germany
us.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501

www.hp.eu/certificates
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